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Voll Will Enterprise Co., Ltd
No. 186, Sec. 3, Chien Kang Rd.
Tainan City, Taiwan, R.O.C.

The following sample was submitted and identified by applicant as:

Sample Description . One sample of knitted fabric Fir Skin®T+320 Brush
Color . Black

Applicant : Voll Will Enterprise Co., Ltd

Sample Receiving Date : Oct. 12, 2015

Test Performance Period : Oct. 12, 2015 to Oct. 20, 2015

Test Performed . Selected test(s) as requested by applicant.

Test Results : For further details, please refer to the following page(s).
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without prior written permission of the Company.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format
documents, subject to Terms and Conditions for Electronic Documents atwww.sgs.com/en/Terms-and-Conditions/Terms-e-Document.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the
time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all
their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification
of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.”

No. 31, Wu Chyuan Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /374 % 7 % % A7 2 # % I fg£it 31 5L
cARSRAHERE P t (886-2) 2299-3939 f (886-2) 2299-3227 WWW.tw.sgs.com
Member of the SGS Group



Textile Laboratory
Test Report No: TXA0672 /2015 /LE Date: Oct. 20, 2015 Page 2 of 5

Test Results:
Cadmium

Test Method: With reference to IEC 62321-5:2013 - Analysis was conducted with Inductively
Coupled Plasma (ICP).

Result
(ma/ka)
Cadmium (Cd) ND
Note: ND = Not Detected
Detection limit = 2 mg/kg
Remark: Test was conducted in single trial.
Lead

Test Method: With reference to IEC 62321-5: 2013. Analysis was conducted by Inductively
Coupled Plasma (ICP).

Result

(ma/kq)

Lead (Pb) ND

Note: ND = Not Detected
Detection limit = 2 mg/kg

Mercury

Test Method: With reference to IEC 62321-4: 2013. Analysis was conducted by Inductively
Coupled Plasma (ICP)

Result

(ma/kaq)

Mercury (Hg) ND

Note: ND = Not Detected
Detection limit = 2 mg/kg
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Test Results:
Chromium VI
Test Method: ~ With reference to IEC 62321: 2008. Analysis was conducted by UV/VIS Spectrometry.

Result

(ma/kaq)

Chromium (VI) ND

Note: ND = Not Detected
Detection Limit = 2 mg/kg

Polybrominated Biphenyls (PBBs)

Test Method: With reference to IEC 62321-6: 2015. Analysis was conducted by GC-MS.

Compounds Result

(ma/kq)

Monobromobiphenyl ND
Dibromobiphenyl ND
Tribromobiphenyl ND
Tetrabromobiphenyl ND
Pentabromobiphenyl ND
Hexabromobiphenyl ND
Heptabromobiphenyl ND
Octabromobiphenyl ND
Nonabromobiphenyl ND
Decabromobiphenyl ND
Sum of PBBs ND
Note: ND = Not Detected

Detection limit = 5 mg/kg
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Test Results:

Polybrominated Biphenyl Ethers (PBDES)

Test Method: With reference to IEC 62321-6: 2015. Analysis was conducted by GC-MS.

Compounds Result

(ma/kaq)

Monobromobiphenyl ether ND
Dibromobiphenyl ether ND
Tribromobiphenyl ether ND
Tetrabromobiphenyl ether ND
Pentabromobiphenyl ether ND
Hexabromobiphenyl ether ND
Heptabromobiphenyl ether ND
Octabromobiphenyl ether ND
Nonabromobiphenyl ether ND
Decabromobiphenyl ether ND
Sum of PBDEs ND
Note: ND = Not Detected

Detection limit = 5 mg/kg

Phthalates

Test Method:  With reference to IEC 62321-8(111/321/CD). Analysis was conducted by GC-MS

Result

(ma/kq)
Dibutyl Phthalate (DBP) ND
Benzylbutyl Phthalate (BBP) ND
Bis-(2-ethylhexyl) Phthalate (DEHP) ND
Diisobutyl phthalate (DIBP) ND
Diisononyl Phthalate (DINP) ND
Di-n-octyl Phthalate (DNOP) ND
Diisodecyl Phthalate (DIDP) ND

Note: ND = Not Detected
Detection limit:
DBP, BBP, DEHP, DIBP, DINP, DNOP and DIDP = 50 mg/kg
(for individual compound)

“Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, and such sample(s) are retained for 3 months only.” This test report cannot be reproduced, except in full,

without prior written permission of the Company

”This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format
documents, subject to Terms and Conditions for Electronic Documents atwww.sgs.com/en/Terms-and-Conditions/Terms-e-Document.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the
time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all
their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification
of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.”

No. 31, Wu Chyuan Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /374 % 7 % % A7 2 # % I fg£it 31 5L
cARSRAHERE P t (886-2) 2299-3939 f (886-2) 2299-3227 WWW.tw. sgs.com
Member of the SGS Group



Textile Laboratory
Test Report No: TXA0672 /2015 /LE Date: Oct. 20, 2015 Page 5 of 5

Test Results:

Perfluorooctanesulfonate (PFOS) and Perfluorooctanoic acid (PFOA) Content

Test Method:  In-house method - solvent extraction. Analysis was conducted by LC-MS.

Result

mg/mzl
PFOS " ND
PFOA ND

Note: ND = Not Detected

Detection limit = 1 ug/m?
N PFOS refer to Perfluorooctanesulfonic acid and its derivatives including Perfluoroctanesulfonic acid,
Perfluoroctane sulfonamide, N-Methylperfluoroctane sulfonamide, N-Ethylperfluoroctane sulfonamide,
N-Methylperfluoroctane sulfonamidoethanol and N-Ethylperfluoroctane sulfonamidoethanol

Above test items were tested by relevant SGS laboratory.

*** End of Report ***
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